



CLINICAL GUIDELINE

Resuscitation and Intubation Drugs for Neonates

Scope (Staff):	Nursing and Medical Staff
Scope (Area):	NICU KEMH, NICU PCH, NETS WA

This document should be read in conjunction with this [DISCLAIMER](#)

Date:..... Name of Baby: Weight: kg



Drug	Original Concentration	Dilution	Dosage	Dose to be given (mL/kg)	Volume for patient (mL)
Morphine (PMH/KEMH NCCU)	1mg/mL	Do not dilute	100-200 micrograms/kg	0.1-0.2 mL/kg	
Morphine (other hospitals)	10mg/mL	1mL Morphine + 9mL WFI=1mg/mL (10mg in 10mL)	100-200 micrograms/kg	0.1 -0.2mL/kg	
Fentanyl	100 micrograms/2mL	2mL Fentanyl + 8mL normal saline = 10 micrograms/mL	4 micrograms/kg	0.4mL/kg	
Atropine	600 micrograms/mL	1mL Atropine + 5mL WFI =100micrograms/mL (600micrograms in 6mL)	20 micrograms/kg	0.2mL/kg	

Resuscitation and Intubation Drugs for Neonates

Suxamethonium	100mg/2mL	1mL Suxamethonium + 4mLWFI=10mg/mL (5mg in 5mL)	2mg/kg	0.2mL/kg	
Naloxone	400 micrograms/mL	Do not dilute	100 micrograms/kg	0.25mL/kg	
Adrenaline	1:10 000	Give neat through ETT, good IV or UVC	> 34 weeks: 1.0mL/dose < 34 weeks: 0.5mL/dose		
8.4% Na Bicarbonate	1mmol/mL	Dilute 1:1 with WFI (0.5mmol/mL) Give slowly through a good vein or UVC	1-2mmol/kg over 30 mins	2mL/kg	
Midazolam	15mg/3mL	1mL Midazolam + 4mL WFI=1mg/mL (5mg in 5mL)	100 micrograms/kg	0.1mL/kg	

Resuscitation and Intubation Drugs for Neonates

This document can be made available in alternative formats on request for a person with a disability.

File Path:			
Document Owner:	Neonatology		
Reviewer / Team:	Neonatal Coordinating Group		
Date First Issued:	August 2009	Last Reviewed:	Under review
Amendment Dates:		Next Review Date:	
Approved by:	Neonatal Coordinating Group	Date:	
Endorsed by:	Neonatal Coordinating Group	Date:	
Standards Applicable:	NSQHS Standards:  		
Printed or personally saved electronic copies of this document are considered uncontrolled			